
OFFICIAL NOTICE AND AGENDA - 

Notice is hereby given that the City of Stoughton Utilities Committee will hold a regular 

meeting on the date and at the time and location given below. 

Meeting of: CITY OF STOUGHTON UTILITIES COMMITTEE 

Date/Time: Monday, November 19, 2018 at 5:00 p.m. 

Location: Edmund T. Malinowski Board Room, Stoughton Utilities Administration Office 

600 South Fourth Street, Stoughton, Wisconsin 

Members: Citizen Member Kym Ackerman, Citizen Member David Erdman (Chair), 

Alderperson Regina Hirsch, Citizen Member John Kallas (Vice-Chair), Alderperson 

Pat O’Connor, Mayor Tim Swadley, Alderperson Nicole Wiessinger 

AGENDA: 

CALL TO ORDER 

CONSENT AGENDA 

(All items are considered routine and will be enacted upon by one motion.  There will be no separate discussion of these items unless a 
[...]
sources in the adaptive management plan. If the load reduction goal is not met by March 31, 2024, the watershed 
adaptive management option may not be available to the participating permittees upon permit reissuance, or 
alternatively, the department may request appropriate modifications to the AM plan as a condition of permit 
reissuance. 

Proposed Mercury Variances for Madison Metropolitan Sewerage District (MMSD) and the City of Stoughton: The 
Department has determined that a water quality-based effluent limitation (WQBEL) of 1.3 ng/L for mercury is 
needed to protect wildlife and human health in the below-named receiving waters.  The permittees have submitted 
applications for alternative mercury effluent limitation (AMEL).  The applications included pollutant minimization 
program (PMP) plans for mercury as required under s. NR 106.145(8), Wis. Adm. Code.  The Department concludes 
that the permittees are eligible for a variance based on the information submitted, information on file and the 
findings provided in s. NR 106.145(1), Wis. Adm. Code.  The Department and the permittees have mutually agreed 
upon AMELs of 3.4 ng/L for MMSD and 3.3 ng/L for Stoughton, expressed as daily maximums, continued influent 
and effluent monitoring, and permit language requiring implementation of the PMPs.  The Department proposes to 
grant the AMELs, which represent variances to the water quality standard used to derive the WQBELs, as provided 
for under s. NR 106.145(6), Wis. Adm. Code.  The designated uses of the receiving waters will not change as a 
result of the variances. These mercury variances must be approved by USEPA prior to inclusion in the final reissued 
permits. 

Proposed Chloride Variance for Madison Metropolitan Sewerage District (MMSD): The Department has determined 
that a water quality-based effluent limitation (WQBEL) for chloride is needed in MMSD’s permit to protect aquatic 
life.  As allowed under s. NR 106.83(2), Wis. Adm. Code, the permittee has requested a variance to the chloride 
WQBEL.  In support of this request, the permittee has submitted documentation intended to demonstrate that the 
treatment of chlorides by the permittee would cause more environmental damage than the continued discharge of 
effluent at levels currently achievable with current treatment at Madison Met and associated source reduction 
measures. The Department concurs with that assessment; however, this concurrence is subject to USEPA approval 
before the variance limit may be included in the final reissued permit.  In an effort to achieve chloride effluent 
reductions that are practically and economically achievable within the term of the proposed permit, the Department 
and the permittee have mutually agreed upon specific permit terms that include an interim limitation, a target limit 
(or value, as the case may be), and certain source reduction activities.  As allowed under s. NR 106.83(3), Wis. 
Adm. Code, these requirements are contained in the proposed permit. 

Proposed Alternative Effluent Limit for Temperature: The Department has determined that water quality-based 
effluent limitations (WQBELs) for temperature are needed in MMSD’s permit to assure attainment and maintenance 
of thermal water quality standards.  The WQBELs for this permittee are: Oct–63° F; Nov–Jan 54° F.  As allowed 
under NR 106 Subchapter VI, Wis. Adm. Code, the permittee has requested an alternative effluent limit (AEL) for 
temperature. In support of this request, the permittee has submitted a demonstration that the WQBELs for 
temperature are more stringent than necessary to assure protection and propagation of shellfish, fish and wildlife in 
and on the body of water into which the discharge is made.  The Department concurs with the demonstration based 
on the information submitted and proposes to establish an AEL as follows: Oct - 69° F; and Nov – 65° F; Dec - 62° 
F; and Jan – 57° F. Effluent monitoring requirements are included at the frequency described in this permit. All data 
submitted by the permittee are available for public inspection at either the below-named permit drafter’s office or 
the below-named basin engineer’s office. Any interested person may comment upon the proposed AEL(s) for 
Temperature. 



Permittee: Madison Metropolitan Sewerage District (MMSD) 

Facility Where Discharge Occurs: Nine Springs Wastewater Treatment Facility, 1610 Moorland Road Madison, 
WI 53713 

Receiving Waters: Outfall 001 - Badfish Creek (Lower Badfish Creek Watershed, LR07 - Lower Rock River Basin 
in Dane County in the SE ¼ of NE ¼ of Sec. 19, T6N, R10E, Town of Dunn at Lat: 42.97119° N / Lon: 
89.35259°W 

Outfall 005 - Badger Mill Creek (Upper Sugar River Watershed, SP15 - Sugar-Pecatonica Basin) in Dane County in 
the SW ¼ of NW ¼ of Sec. 13, T6N, R8E, Town of Verona at Lat: 42.99414°N / Lon: 89.50400) 

Land Treatment Outfall 008 - Groundwater (Yahara River & Lake Monona Watershed - Lower Rock River Basin) 
in Dane County 

Brief Facility Description: The Nine Springs Wastewater Treatment Plant handles the wastewater from five cities, 
seven villages and some or all of 10 towns representing 28 separate sanitary districts, all located in Dane County. 
MMSD has an annual average design flow for Outfall 001 of 50 million gallons per day (MGD) and 3.6 MGD for 
Outfall 005. Actual flows averaged 40 MGD and 3.3 MGD, respectively. The wastewater receives preliminary, 
primary and advanced secondary treatment. The advanced secondary treatment system is composed of aeration tanks 
with selectors and clarifiers. Phosphorus removal is accomplished biologically in this process. Following final 
clarification, the treated water is disinfected using ultraviolet disinfection on a seasonal basis. Treated effluent is 
discharged to two receiving streams - Badfish Creek and Badger Mill Creek. Thickened sludges are fed to an acid-
phase anaerobic digester process. Following this process the sludge is further anaerobically digested at mesophilic 
temperatures. A portion of the digested biosolids are then thickened by gravity belt thickeners and temporarily 
stored before being recycled through land application on agricultural land. A smaller portion of the mesophilicly 
digested biosolids is further digested at thermophilic temperatures to meet EPA time/temperature requirements for 
Class A Biosolids. 

Summary of Proposed Changes: Outfall 001 – Badfish Creek Added influent CBOD5 daily monitoring. The 
Department has approved substituting CBOD5 limits in the reissued permit in place of the BOD5 limits in the current 
permit. A 1.0 mg/L monthly average Total Phosphorus (TP) limit will apply on the permit effective date and an 
adaptive management TP interim limit of 0.6 mg/L as a 6-month average will apply beginning May 1, 2019. The 
reissued permit will have a new fecal coliform limit of 780 #/100 ml as a weekly geometric mean. MMSD has 
applied for a continuation of a variance from the chronic water quality standard for chloride of 395 mg/L. MMSD 
has also applied for a continuation of a variance from the water quality standard for mercury based on the wildlife 
criterion of 1.3 ng/L as a monthly average. The reissued permit will require quarterly monitoring of total nitrogen 
parameters (total kjeldahl nitrogen, nitrite + nitrate nitrogen and total nitrogen). MMSD’s final limits for total 
phosphorus for Outfall 005 to Badger Mill Creek shall be 0.075 mg/L (2.25 lbs/day) as a 6-month average and 0.225 
mg/L as a monthly average and go into effect at the end of an extended phosphorus compliance schedule. 

Permittee: City of Stoughton 

Facility Where Discharge Occurs: Stoughton Wastewater Treatment Facility, 700 Mandt Parkway, Stoughton, WI 
53589 

Receiving Water and Location: Yahara River (Yahara River & Lake Kegonsa Watershed, LR06 - Lower Rock 
River Basin) in Dane County in the NE ¼ of SE ¼ of Sec. 8, T5N, R11E, Township of Dunkirk at Lat: 42.91025 ° N 
/ Lon: 89.21357 º W 

Brief Facility Description: The City of Stoughton Wastewater Treatment Facility has an annual average design 
flow of 1.65 million gallons per day (MGD) with actual flows averaging 0.937 MGD annually. The facility serves a 
population of approximately 13,000 people as well as several significant industries. This facility is a conventional 
activated sludge plant consisting of fine screening, grit removal, primary settling, and biological treatment including 
biological phosphorus removal, final clarification and UV disinfection. Waste sludge is thickened in a dissolved air 
flotation thickener before being combined with primary sludge and anaerobically digested. The digested sludge is 
dewatered on a gravity belt thickener before storage. Land spreading on Department approved farmland is the final 
disposal option for the stored bio-solids. Back up chemical is available to treat side streams (or the forward flow if 
necessary) for Phosphorus. 

Summary of Proposed Changes: Stoughton’s reissued permit will now contain seasonal weekly average ammonia 
nitrogen limits.  Monthly average limits will also apply. The reissued permit will have a new fecal coliform limit of 
780 #/100 ml as a weekly geometric mean. Total phosphorus (TP) mass limits calculated for the Rock River total 



maximum daily load (TMDL) are recommended, however, those mass limits will not go into effect at this time 
because of Stoughton’s participation in an adaptive management approach to phosphorus compliance. A 1.0 mg/L 
monthly average TP limit applies on the permit effective date. An adaptive management TP interim limit of 0.6 
mg/L will apply beginning November 1, 2021 per a compliance schedule. Stoughton has applied for a continuation 
of a variance from the water quality standard for mercury based on the wildlife criterion of 1.3 ng/L as a monthly 
average. The reissued permit will require quarterly monitoring of total nitrogen parameters (total Kjeldahl nitrogen, 
nitrite + nitrate nitrogen and total nitrogen).  

Permittee: Village of Oregon 

Facility Where Discharge Occurs: Oregon Wastewater Treatment Facility, 117 Spring Street, Oregon WI 53575 

Receiving Water and Location: Oregon Branch (Badfish Creek Watershed, LR07 - Lower Rock River Basin) in 
Dane County in the SW ¼ of NE ¼ of Sec. 12, T5N, R9E at Lat: 42.92469° N / Lon: 89.37554° W 

Brief Facility Description: The Village of Oregon operates a wastewater treatment facility that treats 
approximately 1.32 MGD of wastewater per day with an annual averge design flow of 1.8 MGD. Treatment consists 
of an activated sludge treatment system with grit removal and automated fine screens as preliminary treatment.  The 
activated sludge process is designed to remove phosphorus biologically. Wastewater passes through four final 
clarifiers for final settling. Chemical phosphorus treatment backup is available primarily to treat side streams from 
sludge processing.   Sludge is aerobically digested, thickened with a gravity belt thickener, and stored in a sludge 
storage tank during months when land spreading is not allowed by law or is impractical due to weather conditions or 
land availability. Biosolids are ultimately landspread on DNR approved agricultural fields. 

Summary of Proposed Changes: Seasonal daily maximum, weekly average and monthly average ammonia 
nitrogen limits have been recalculated. Total phosphorus (TP) mass limits calculated for the Rock River TMDL 
along with TP concentration limits of 0.075 mg/L as a 6-month average and 0.225 mg/L as a monthly average 
calculated under s. NR 217.13, Wis. Adm. Code, are recommended; however, Oregon is participating in plan to 
implement a watershed adaptive management approach as a means for Oregon to achieve compliance with the 
phosphorus water quality standards. A 1.0 mg/L monthly average TP limit will apply on the permit effective date 
and an adaptive management TP interim limit of 0.6 mg/L as a 6-month average will apply beginning November 1, 
2021. 

Permittee: WI DNR Nevin Fish Hatchery 

Facility Where Discharge Occurs: WI DNR Nevin Fish Hatchery, 3911 Fish Hatchery Rd, Madison, WI 53711 

Receiving Water and Location: Nine Springs Creek located in the Yahara River and Lake Mendota Watershed 
(LR-08), Lower Rock River Basin in the NW ¼ of NE ¼ of Sec. 10, T6N, R9E in Dane County at Lat: 43.01591 / 
Lon: 89.41642 °W 

Brief Facility Description and The WI DNR Nevin Fish Hatchery (Nevin) in Fitchburg operates a trout hatchery 
that raises cold water fish species (brook, brown and rainbow trout) from eggs. Annual production is approximately 
30,000 pounds. 

Summary of Proposed Changes: Daily Max and Monthly average BOD5 limits were added. Total phosphorus (TP) 
mass limits calculated for the Rock River total maximum daily load (TMDL) are recommended and were to go into 
effect per a phosphorus compliance schedule contained in the current permit; however, Nevin is participating in a 
plan to implement a watershed adaptive management approach as a means for Nevin to achieve compliance with the 
phosphorus water quality standards. A 1.0 mg/L monthly average TP limit and an adaptive management TP interim 
limit of 0.076 mg/L as a 6-month average will apply on the permit effective date. 

Department of Natural Resources Permit Contacts: 
Permit Drafter: Phillip Spranger, DNR, SCR Headquarters, 3911 Fish Hatchery Rd, Fitchburg, WI 53711, (608) 
273-5969, phillip.spranger@wisconsin.gov 

Madison Met, Stoughton, and Oregon’s Basin Engineer: Amy Garbe, DNR, 141 NW Barstow St, Room 180, 
Waukesha, WI 53188, (262) 574-21358) 275-3230, amy.garbe @wisconsin.gov 

WDNR Nevin Fish Hatchery’s Basin Engineer: Nathan Wells, DNR, 3911 Fish Hatchery Road, Fitchburg, WI 
53711, (608) 275-3230, nathan.wells@wisconsin.gov 

PUBLISHING NEWSPAPER: WI State Journal, PO Box 8056, Madison, WI  53708-8056 
Date Notice Issued: October 22, 2018 



  WPDES Permit No. WI-0020338-09-0 

     

 
 
 
 
 
 
 
 
 
 
 
 

 

WPDES PERMIT 
 

STATE OF WISCONSIN 
DEPARTMENT OF NATURAL RESOURCES 

PERMIT TO DISCHARGE UNDER THE WISCONSIN POLLUTANT DISCHARGE 
ELIMINATION SYSTEM 

 

CITY OF STOUGHTON 

is permitted, under the authority of Chapter 283, Wisconsin Statutes, to discharge from a facility  
located at 

700 MANDT PARKWAY, STOUGHTON, WISCONSIN 

NE ¼ of SE ¼ of Section 8, T5N, R11E 
to 

YAHARA RIVER 
(YAHARA RIVER & LAKE KEGONSA WATERSHED, LR06 – LOWER ROCK RIVER BASIN) 

IN DANE COUNTY 

Outfall – Lat: 42.91035° N, Lon: 89.21348° W 

in accordance with the effluent limitations, monitoring requirements and other conditions set 
forth in this permit. 

 
The permittee shall not discharge after the date of expiration.  If the permittee wishes to continue to discharge after 
this expiration date an application shall be filed for reissuance of this permit, according to Chapter NR 200, Wis. 
Adm. Code, at least 180 days prior to the expiration date given below. 

State of Wisconsin Department of Natural Resources 
For the Secretary 
 
By _________________________ 
 Tim Ryan 
 Wastewater Field Supervisor 
 
 _________________________ 
 Date Permit Signed/Issued  
 
PERMIT TERM: EFFECTIVE DATE - April 01, 2019  EXPIRATION DATE - March 31, 2024 



  WPDES Permit No. WI-0020338-09-0 
  CITY OF STOUGHTON 

     

TABLE OF CONTENTS 
1 INFLUENT REQUIREMENTS 1 

1.1 SAMPLING POINT(S) 1 
1.2 MONITORING REQUIREMENTS 1 

1.2.1 Sampling Point 701 - INFLUENT 1 

2 IN-PLANT REQUIREMENTS 2 

2.1 SAMPLING POINT(S) 2 
2.2 MONITORING REQUIREMENTS AND LIMITATIONS 2 

2.2.1 Sampling Point 101 - FIELD BLANK for Hg MONITORING 2 

3 SURFACE WATER REQUIREMENTS 3 

3.1 SAMPLING POINT(S) 3 
3.2 MONITORING REQUIREMENTS AND EFFLUENT LIMITATIONS 3 

3.2.1 Sampling Point (Outfall) 001 - EFFLUENT to YAHARA RIVER 3 

4 LAND APPLICATION REQUIREMENTS 11 

4.1 SAMPLING POINT(S) 11 
4.2 MONITORING REQUIREMENTS AND LIMITATIONS 11 

4.2.1 Sampling Point (Outfall) 002 - SLUDGE 11 

5 SCHEDULES 15 

5.1 ADAPTIVE MANAGEMENT INTERIM LIMIT COMPLIANCE UPDATE 15 